
  

143051.00  ●  Final Report  ●  January 2016 

ISO 9001 
Registered Company 

Prepared by: Prepared for: 

St. John’s Regional Drinking Water Study 
Final Report 





Final Report (re-issued) Andrew Gates Feb 1, 2016 Greg Sheppard 
Final Report Andrew Gates Jan 27, 2016 Greg Sheppard 
Draft Final Report (re-issued) Andrew Gates Dec 4, 2015 Greg Sheppard 
Draft Final Report Andrew Gates Oct 9, 2015 Greg Sheppard 
Draft Report Andrew Gates July 31, 2015 Greg Sheppard 

Issue or Revision Reviewed By: Date Issued By: 

This document was prepared for the party indicated herein.  The material 
and information in the document reflects CBCL Limited’s opinion and best 
judgment based on the information available at the time of preparation.  Any 
[...]
- A higher vulnerability index suggests that the aquifer is more susceptible to contaminants 

released at the ground surface. 
 

4.5.2 Aquifer Data 
Outlined below is a summary of geographic areas and formations where favourable yields are most 
common.  Owing to the crystalline nature of rocks in the study area, the highest well yields are location 
specific, and can only be confirmed on a case-by-case basis through field investigation: 
• Figure 4.9 shows the transmissivity measured through pumping tests of selected wells: 

- The transmissivity provides an indication of the expected long-term yield of the well. 
- Municipal supply wells are typically in an aquifer with a transmissivity of 25 to 100 m2/day or 

greater. 
- Transmissivity data provides a reliable indication of the aquifer yield, whereas airlift yield data 

are variable and provide a very general approximation of the aquifer performance. 
- The transmissivity measured at the Holyrood well field indicates that it is one of the most 

productive known aquifers in the study area. 
• Bedrock units on the Avalon Peninsula were grouped according to an airlift yield index using a 

geostatistical approach: 



 

 
CBCL Limited St. John’s Regional Drinking Water Study 34 

- The Bona Vista and Elliot’s Cove Formations in the CBS-Paradise area exhibited some of the 
highest airlift yields. 

- Other formations with favourable yields are rocks of the Holyrood plutonic suite and volcanic 
rocks of the Harbour Main Group. 

• Figure 4.9 shows wells with a favourable yield index (in purple): 
- Many of these wells are located in the CBS-Paradise area. 
- Several of these wells are concentrated to the south of Topsail Cove. 
- Several high capacity wells are reported for the zone between St. John’s and Mt. Pearl. Higher 

well yields in this area could be related to regional geologic contacts. 
- Well yields and aquifer productivity in Torbay are moderate to low, yet the density of unserviced 

development relying on groundwater is relatively high. 
- The airlift yield index was calculated as:  Ln [(Yield) / (Well Depth)].  This provides a depth-

normalized indication of the rock yield on a log-normal scale (well yields in fractured rock are 
not distributed on a linear scale). 

 
4.5.3 Well Yields and Demand 
• The hydrogeologic setting indicates that considerable exploration and test well drilling would be 

required in order to develop a well field of 6 or more bedrock wells. 
• For larger communities, groundwater resources may be adequate to supply only a fraction of total 

demand. 
• Glaciofluvial deposits may represent a potential groundwater resource that has not been widely 

explored, and could provide yields in excess of those observed for bedrock units in the study area. 
 
4.5.4 Results 
Due to the limited potential that exists to develop a regional groundwater source, only surface water 
sources will be considered further in this study. 
 
  



 

 
CBCL Limited St. John’s Regional Drinking Water Study 35 

   

Figure 4.9: Groudwater Development Potential 



 

 
CBCL Limited St. John’s Regional Drinking Water Study 36 

4.6 Source Water Quality 
Water samples were collected for the three current sources as well as North Pond, Thomas Pond, Little 
Powers Pond and Big Triangle Pond. Table 4.10 provides the dates the samples were taken. 
 
Table 4.10: Water Sample Dates 

Source 
Date of Sample 

Sample 1 Sample 2 Sample 3 Sample 4 Sample 5 

WL 22/08/2014 
9:05 

30/09/2014 
9:20 

13/11/2014 
9:25     

BBBP 22/08/2014 
11:05 

30/09/2014 
11:05 

13/11/2014 
11:10     

PHLP 22/08/2014 
10:25 

30/09/2014 
10:30 

13/11/2014 
10:20     

North Pond 22/08/2014 
13:10 

30/09/2014 
12:30 

13/11/2014 
12:21 

04/02/2015 
10:50 

31/03/2015 
15:00 

Thomas Pond 22/08/2014 
11:50 

30/09/2014 
11:45 

13/11/2014 
11:47 

04/02/2015 
10:05 

31/03/2015 
14:20 

Little Powers Pond 22/08/2014 
9:30 

30/09/2014 
9:45 

13/11/2014 
9:50     

Big Triangle Pond 04/02/2015  
9:30 

31/03/2015  
13:45    

 
Appendix E contains the complete results of the water sampling program to date. Of particular interest 
is raw water quality parameters which vary significantly between sources and/or have a significant 
impact on the cost and complexity of treatment processes needed to meet potable water quality 
criteria. These selected parameters are summarized below in Table 4.11, with exceedances of limits set 
out in the Health Canada document “Guidelines for Canadian Drinking Water Quality” (GCDWQ) bolded. 
  



 

 
CBCL Limited St. John’s Regional Drinking Water Study 37 

Table 4.11: Summarized Water Quality Test Results for Existing and Potential Supplies 

Parameters WL BBBP PHLP 

Little 
Powers 

Pond 
North 
Pond 

Thomas 
Pond 

Big 
Triangle 

Pond 
n = 29 n = 44 n = 10 n = 3 n = 5 n = 5 n = 2 

Total Alkalinity  
(mg/L as CaCO3) 

2.2 3.0 1.0 6.1 ND 5.2 7.8 

Colour (TCU) 6.2 20.7 10.9 74 11 72 40 
Total Organic Carbon (mg/L) 2.5 3.5 2.4 10.2 2.6 6.9 4.5 
pH 6.2 6.2 6.0 6.43 6.25 6.00 6.70 
Turbidity (NTU) 0.5 0.8 0.6 1.26 0.51 1.26 0.42 
Iron (µg/L) 31.3 96.7 59.5 993 102 682 125 
Manganese (µg/L) 14.2 28.2 30.7 104 54 53 16 
 
The existing water supplies (WL, BBBP, and PHLP) have a significant degree of variation according to 
both historical raw water quality data retrieved from ENVC’s Water Resources Portal and recent 
sampling conducted as part of this study. Results from both these sets of data have been included above 
in Table 4.11. 
 
The most common exceedances of the GCDWQ criteria in the water sources are considered aesthetic 
objectives—iron, manganese and colour. 
 
For treatability, the water quality can be described in general characteristics by the concentration of 
organics (represented by colour and TOC), metals (primarily iron and manganese) and particulate matter 
(represented by turbidity). The “particulate matter” category includes pathogenic (disease-spreading) 
microorganisms present in the water, or other debris which may act to shield these pathogens from 
disinfection processes. The primary goal of water treatment facilities is to prevent viable pathogens 
from entering the distribution system. Colour is loosely correlated with the concentration of dissolved 
organics in the water. While colour is only an aesthetic objective, the concentration of organics is a 
special concern for treatment. If not removed from the raw water prior to chlorination, free chlorine 
and complex organic molecules react to form disinfection by-products (DBPs), including trihalomethanes 
(THMs) and haloacetic acids (HAAs) which have maximum limits recommended by Health Canada. 
Metals with aesthetic objectives, such as iron and manganese, are a concern as specialized treatment 
processes may be required to achieve effective removal. 
 
The water quality characteristics of the existing and potential water sources are summarized below in 
Table 4.12, with the relative presence or absence of the characteristics of concern for treatability 
compared. The ranges of different parameters that were used to define the “low”, “medium” and “high” 
designations in Table 4.12 are relative only to the sources being considered under this study. For 
example, on a broad scale all the noted sources would be considered to have low particles (i.e. 
turbidity), but relative to one another there are differences and preferences with respect to treatment. 
The ranges used to define the categories are noted in Table 4.13.   



 

 
CBCL Limited St. John’s Regional Drinking Water Study 38 

Table 4.12: General Water Quality Comparison of Existing and Potential Sources 
Source Organics Metals Particles 
WL Low Low Low 
BBBP Medium Low Medium 
PHLP Low Low Low 
North Pond Low Medium Low 
Thomas Pond Medium High High 
Little Powers Pond High High High 
Big Triangle Pond Medium Low Low 
 
Table 4.13: Water Quality Ranges Used in Defining Comparison for Existing and Potential Sources 
Source Organics Metals Particles 

Low Colour < 15 TCU 
TOC < 3 mg/L 

Fe < 300 µg/L 
Mn < 50 µg/L Turbidity < 0.7 NTU 

Medium 15 < Colour < 50  
3 < TOC < 10  

300 < Fe < 500  
50 < Mn < 100 0.7 < Turbidity < 1.0  

High Colour > 50 TCU 
TOC > 10 mg/L 

Fe > 500 µg/L 
Mn > 100 µg/L Turbidity > 1 NTU 

 
WL and PHLP have low levels of each of the general characteristics, organics, metals and particles. BBBP 
has a low level of metals but has organics and particle concentrations higher than the other existing 
facilities.  The treatment processes at the WL and BBBP facilities include engineered filtration along with 
modified disinfection processes to mitigate the formation of DBPs. In the WL and PHLP facilities, primary 
disinfection is achieved using UV disinfection, which does not produce DBPs. In the BBBP facility, 
chloramination is used instead of free chlorine for secondary disinfection, greatly reducing the potential 
for formation of DBPs in the distribution system. 
 
Given the small number of samples taken from the potential sources, the degree of confidence in the 
treatability of each source is limited. However, if the samples are found to be representative and the 
treatability is similar to other water sources in the region with similar characteristics, the treatment 
complexity required in facilities drawing from each of the potential sources may be as follows: 
• Little Powers Pond and Thomas Pond – Similar water quality, more challenging for treatment than 

the three existing or two other potential sources. Suitable treatment processes may include: 
- Coagulation/flocculation, dissolved air flotation. 
- Relatively high doses of coagulation and pH control chemicals at Little Powers Pond. 
- Aeration for iron precipitation. 
- Oxidant addition for metals precipitation. 
- Conventional gravity filtration. 
- Membrane filtration. 
- Catalytic oxidation for continuous metals removal. 
- Conventional disinfection. 
- UV disinfection. 
- Chlorination or chloramination. 

 
• North Pond – Similar quality to WL, suitable treatment processes may include: 



 

 
CBCL Limited St. John’s Regional Drinking Water Study 39 

- Coagulation/flocculation, dissolved air flotation. 
- Oxidant addition for metals precipitation. 
- Conventional gravity filtration. 
- Membrane filtration. 
- Catalytic oxidation for continuous metals removal. 
- Chlorine disinfection. 
- UV disinfection. 
- Chlorination or chloramination. 

 
• Big Triangle Pond – Similar quality to BBBP, suitable treatment processes may include: 

- Coagulation/flocculation, dissolved air flotation. 
- Conventional gravity filtration. 
- Membrane filtration. 
- Chlorine disinfection. 
- UV disinfection. 
- Chlorination or chloramination. 



 

 
CBCL Limited St. John’s Regional Drinking Water Study 40 

CHAPTER 5  TREATMENT PLANT CAPACITY ANALYSIS 
 
 
5.1 Existing Treatment Plant Capacities 
Table 5.1 presents the maximum day demand for 2014 and the maximum day demand estimates for 
2026, 2036 and 2046 along with the watershed reliable yields and treatment plant capacities. The 
existing treatment plants are designed to provide fully-treated potable water in excess of the capacities 
presented in Table 5.1 for short durations. Factors which determine the maximum short-term capacity 
for each plant differ among the plants; however, parameters such as water quality and hydraulic 
capacity must be considered. The short-term capacities for each water treatment plant are listed below: 
• BBBP: 126,000 m3/D. 
• WL: 83,000 m3/D (summer-time). 
• WL: 63,000 m3/D (winter-time). 
• PHLP: 26,000 m3/D. 
 
Separate from the treatment plant capacities, each of the three watersheds that supply raw water to 
the treatment plants have finite sustainable water yields. These reliable yields are noted in Table 5.1 and 
are considered to be the maximum quantity of water that can be consistently and reliably supplied from 
each water source. It is evident from Table 5.1 that each facility has a capacity which is nearly equal to 
the watershed yield. Water sources can have short-term yields that are considerably higher than the 
long-term yields, which can allow treatment plants to operate at higher capacities during periods of 
increased demand. 
 
To illustrate how the WTPs typically operate, Table 5.2 presents the average day demand for 2014 and 
average day demand estimates for 2026, 2036 and 2046. However, for long-term planning purposes, the 
figures presented in Table 5.1 should be used. Figure 5.1 illustrates the information presented in Tables 
5.1 and 5.2 graphically. 
 



 

 
CBCL Limited St. John’s Regional Drinking Water Study 41 

Table 5.1: Maximum Day Demands and Treatment Plant Capacities 

Water System 

2014 Total 
Max. Day 
Demand 

2026 Total  
Max. Day 
Demand 

2036 Total  
Max. Day 
Demand 

2046 Total  
Max. Day 
Demand 

Watershed 
Reliable 

Yield 

WTP 
Capacity 

m3/D m3/D m3/D m3/D m3/D m3/D 

BBBP Service Area 

St.  John's - BBBP 30,105 31,150 32,022 32,710   
Mount Pearl 27,492 28,983 30,225 30,414   
Paradise 12,243 14,165 15,767 16,524   
Portugal Cove - St. Philip’s 3,586 4,364 5,013 5,163   
Conception Bay South 18,337 20,937 23,103 23,596   
Total - BBBP 91,763 99,599 106,130 108,407 90,700 85,000 

WL Service Area Total - WL 64,606* 69,099 72,843 74,150 54,500 70,000** 

PHLP Service Area Total - PHLP 15,000*** 17,232 19,092 19,360 15,900 14,500 

Total 171,369 185,930 198,065 201,917 161,100 169,500 

*The maximum day demand for WL occurred during August 2014. 
**Summer-time normal capacity. The WL WTP winter-time capacity is 53,500 m3/D. 
***The maximum day demand estimate for PHLP is based on measured flow data for October and November 2015. 
 
 
 
 
 
 
 
 
 
 



 

 
CBCL Limited St. John’s Regional Drinking Water Study 42 

Table 5.2: Average Day Demands and Treatment Plant Capacities 

Water System 

2014 Total 
Avg. Day 
Demand 

2026 Total  
Avg. Day 
Demand 

2036 Total  
Avg. Day 
Demand 

2046 Total  
Avg. Day 
Demand 

Watershed 
Reliable 

Yield 

WTP 
Capacity 

m3/D m3/D m3/D m3/D m3/D m3/D 

BBBP Service Area 

St.  John's - BBBP 24,201 25,041 25,742 26,295   
Mount Pearl 23,555 24,832 25,897 26,058   
Paradise 9,689 11,210 12,478 13,077   
Portugal Cove - St. Philip’s 2,115 2,574 2,957 3,045   
Conception Bay South 13,661 15,598 17,212 17,579   
Total - BBBP 73,221 79,256 84,285 86,054 90,700 85,000 

WL Service Area Total - WL 52,023 55,641 58,656 59,708 54,500 70,000* 

PHLP Service Area Total - PHLP 12,101 13,902 15,403 15,619 15,900 14,500 

Total 137,345 148,798 158,343 161,381 161,100 169,500 

*Summer-time normal capacity. 
  



 

 
CBCL Limited St. John’s Regional Drinking Water Study 43 

  Figure 5.1: Comparison of Water Demands and Reliable Yields Beyond 2016 



 

 
CBCL Limited St. John’s Regional Drinking Water Study 44 

Considering the reliable yields of BBBP, WL and PHLP, as well as the various planning horizons, the net 
excess or deficit of water supply capacity in relation to water demand can be examined. Table 5.3 
presents a summary of total water deficit based on the projection year being considered. These figures 
do not account for any additional future system demand that may be present by servicing Torbay or 
Holyrood. 
 
Table 5.3: Projected Water Supply Deficit Based on Future Maximum Day Demands 

Service Area 

Projected 2026 Deficit 
(m3/D) 

Projected 2036 Deficit 
(m3/D) 

Projected 2046 Deficit 
(m3/D) 

vs. Reliable Yield vs. Reliable Yield vs. Reliable Yield 

BBBP  (8,899) (15,430) (17,707) 

WL  (14,599) (18,343) (19,650) 

PHLP  (1,332) (3,192) (3,460) 

Total (24,830) (36,965) (40,817) 
 
For illustrative purposes, Table 5.4 shows the deficits based on the average day demand projections. 
 
Table 5.4: Projected Water Supply Deficit Based on Future Average Day Demands 

Service Area 

Projected 2026 Deficit 
(m3/D) 

Projected 2036 Deficit 
(m3/D) 

Projected 2046 Deficit 
(m3/D) 

vs. Reliable Yield vs. Reliable Yield vs. Reliable Yield 

BBBP  11,444 6,415 4,646 

WL  (1,141) (4,156) (5,208) 